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CARROUSEL
 PNEUMATIC PUMP

14

16

18 19

15

20

SPECIFY RATIO
10:1 OR 20:1
FOR ITEM 4

17 SPECIFY # OF TEETH
12, 13, 14, 15, 16 & 20

FOR ITEM 6

®

®

1  TOP PUMP COVER - PART NO. 27160
2  FRONT FORK ASSEMBLY  (SEE PAGE 3)
3  CENTER SHAFT - PART NO. 27045
4  GEARBOX - PART NO. 26205 (RATIO 10:1 OR 20:1)
5  CENTER SHAFT BEARING - PART NO. 27030
6  12 TOOTH SPROKET - PART NO. 26260
7  16" TIRE - PART NO. 27186
8  FRONT WHEEL SPACER - PART NO. 27040
9  FRONT WHEEL SHAFT - PART NO. 27180
10  REAR WHEEL SHAFT - PART NO. 27181
11  PUMP HOUSING - PART NO. 27163
12  18 GALLON HOPPER ASSEMBLY (SEE PAGE 5)
13  TRIGON ASSEMBLY (SEE PAGE 4)
14  AIR MOTOR - PART NO. 26025
15  AIR CONNECTION ASSEMBLY (SEE PAGE 6)
16  AIR TREE ASSEMBLY (SEE PAGE 6)
17  FORWARD & REVERSE SPEED ASSEMBLY (SEE PAGE 7)
18  TRIGON HOSE  ASSEMBLY (SEE PAGE 5)

19  CARROUSEL   PUMP PROTECTION PLATE - PART NO. 27165

20  HOSE GUIDE CLAMP - PART NO. 27134
ITEM DESCRIPTION

BILL OF MATERIALS
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3/8-16 X 1" BOLT

3/8 SPLIT WASHER

3/8 FENDER WASHER

FRONT FORK ASSEMBLY

7  16" TIRE - PART NO. 27186
8  FRONT WHEEL SPACER - PART NO. 27040 
9  FRONT WHEEL SHAFT - PART NO. 27180  
21  HANDLE - PART NO. 27176
22  SMALL PLASTIC SPACER - PART NO. 27036
23  HANDLE WASHER - PART NO. 27040
24  90° MOUNTING ANGLE - PART NO. 27178
25  3" HANDLE BEARING - PART NO. 27176a
26  3/8-16 X 4" BOLT
27  3/8 LOCK WASHER
28  3/8-16 NUT
29  FORK  - PART NO. 27177

ITEM DESCRIPTION

BILL OF MATERIALS



* ITEMS 35 & 38 SOLD TOGETHER
TRIGON TOP & BOTTOM PLATE PART NO. 27016
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TRIGON ASSEMBLY

5  CENTER SHAFT - PART NO. 27045 
23  WASHER - PART NO. 27040
32  3/4" THRUST BEARING - PART NO. 27035
33  5/16"-18 X 1" SHCS
34  112 TEETH SPROCKET - PART NO. 26275
35*  TRIGON TOP PLATE - PART NO. 27016(T)
36  6" SQUEEZE WHEEL BEARING - PART NO. 26965
37  6" SQUEEZE WHEEL - PART NO. 26975
38*  TRIGON BOTTOM PLATE - PART NO. 27016(B)
40  6" SQUEEZE WHEEL W/ BEARING - PART NO. 26970
68  FINGER BEARING ASSEMBLY - PART NO. 27000

ITEM DESCRIPTION

BILL OF MATERIALS
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18 GALLON
HOPPER ASSEMBLY

SPECIFY 1", 1.25", OR 1.5"
OTHER SIZES AVALIBLE FOR ITEM 65.

CONTACT CUSTOMER SERVICE
FOR MORE INFORMATION.

30  18 GALLON BOWL - PART NO. 26050
31  90° HOPPER ELBOW - PART NO. 26053

65A  1" I.D. QUIK ADAPTER - PART NO. 27115
65B  1.25" I.D. QUIK ADAPTER - PART NO. 27120
65C  1.5" I.D. QUIK ADAPTER - PART NO. 27125
66A  1" I.D. PUMP LINE CLAMP - PART NO. 27135
66B  1.25" I.D. PUMP LINE CLAMP - PART NO. 27140
66C  1.5" I.D. PUMP LINE CLAMP - PART NO. 27145
67A  1" I.D. PUMP LINE - PART NO. 26620
67B  1.25" I.D. PUMP LINE - PART NO. 26625

67C  1.5" I.D. PUMP LINE - PART NO. 26630

ITEM DESCRIPTION

BILL OF MATERIALS



45
48

47

49

51 50

52

5353
5454

46

* ITEM 55 IS A COMBINATION
OF ITEMS 49, 50, & 51
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55*

LUBRICATOR & MOISTER TRAP ASSEMBLY

41  1/2" QUICK CONNECT - PART NO. 35060
42  1/2" COUPLING W/ MOUNTING BRACKET - PART NO. 27104
43  BARBED HOSE FITING - PART NO 35020
44  1/2" AIRLINE X 26" - PART NO. 26794
45  AIR PRESSURE GAUGE - PART NO. 27063
46  1/2" CLOSE NIP
47  1/2" AIR REGULATOR - PART NO. 27055
48  1/2" STREET ELBOW
49  LUBRICATOR - PART NO 27085
50  MOISTURE TRAP - PART NO. 27090
51  LUBRICATOR & MOISTURE TRAP BRACKET - PART NO 27106
52  1/2" NPT 2 EAR AIR CONNECTOR - PART NO. 26931
53  5/16"-18 X .5" SHCS
54  5/16 WASHER

55*  LUBRICATOR, MOISTURE TRAP, & MOUNT - PART NO 27105

ITEM DESCRIPTION

BILL OF MATERIALS
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FORWARD & REVERSE 
SPEED ASSEMBLY

56  1/2" NPT X 1/2" HOSEBARB - PART NO. 35020
57  1/2" AIRLINE X 13" - PART NO. XXXXX
58  PNEUMATIC CONTOL MOUNTING BRACKET - PART NO. 27052
59  PNEUMATIC DIRECTION CONTROL - PART NO 27050
60  5/16"-18 X .875" SHCS
61  5/16" WASHER
62  AIR MOTOR SPEED CONTROL VALVE - PART NO. 27048 (OLD) 38049  (NEW)
63  EXHAUST MUFFLER - PART NO. 27070

64  1/2" STREET ELBOW

70  1/2" CLOSE NIP

ITEM DESCRIPTION

BILL OF MATERIALS
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